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P.P.H.U. BEROTEX Jaroslaw Majtczak
Zygmunta 56,93-331, Lodz-Poland.

CONTACT PERSON : SEBASTIAN MAJTCZAK

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BE F THE CUSTOMER AS:

SAMPLE DESCRIPTION NON-WOVEN FABRIC
BERMED LAMINATE 53 GSM

COLOUR MEDICAL GREEN
END USE. GOWNS AND COVERALLS
FIBRE CONTENT NOT PROVIDED
COUNTRY OF ORIGIN POLAND
COUNTRY OF DESTINATION POLAND
SAMPLE RECD ON 17/06/2020

Test Method Status / Performance Level

1SO 16603:2004

Pass
Per pro SGS India Private Ltd.
KARTHIKEYAN.K
TECHNICAL MANAGER
Email your Test Report Related Enquiries at Feed SLT@sgs.com
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RESULTS

ISO 16603: 2004 Determination of resistance of protective clothing material.
Conditioning and test atmosphere
Air temperature: 21°C

Relative humidity: 65%

Equipment used: Hydrostatic tester
Chemicals used: Synthetic Blood
Procedure :D

CLOTHING PLAIN PORTION

SPECIFICATION TEST THI ABRIC TEST RESULT
SL.NO PARAMETER METHOD GSM (g/m?) PASS/FAIL
SYNTHETIC BLOOD
1 PENETRATION 1ISO 16603:2004 0.217 47 Pass
TEST
EXPOSURE LEVEL AS PERISO 16603: 2004 (PROCED
SPECIMEN TAKEN: PLAIN PORTION
Exposure Exposure Pressure (Kpa) Results
No.
1 0 Kpa Pass
2 1.75 Kpa Pass
3 3.5 Kpa Pass
4 7 Kpa Pass
5 14 Kpa v Pass
6 20 Kpa No visible penetration Pass
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SAMPLE IMAGE

*kkkk End of Report*****
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